



## Fibromyalgia Agents – Lyrica® (pregabalin) Savella® (milnacipran) Step Therapy and Quantity Limit Program Summary

This program applies to FlexRx Open, FlexRx Closed, GenRx Open, and Health Insurance Marketplace formularies.

This is a GenRx standard step therapy program.

The BCBS MN Step Therapy Supplement also applies to this program for all Commercial/HIM lines of business.

### FDA APPROVED INDICATIONS AND DOSAGE<sup>1,2</sup>

Agents	Indications	Dosing and Administration																		
<b>Lyrica</b> (pregabalin)  capsules, oral solution	Neuropathic pain associated with diabetic peripheral neuropathy (DPN)  Postherpetic neuralgia (PHN)  Adjunctive therapy for adult patients with partial onset seizures  Fibromyalgia (FM)  Neuropathic pain associated with spinal cord injury (SCI)	For all indications, start dosing at 150 mg per day. Dosing recommendations are: <table border="1" style="margin-top: 10px; width: 100%;"> <thead> <tr> <th style="background-color: #d3d3d3;">Indication</th> <th style="background-color: #d3d3d3;">Dosing Regimen (Doses/Day)</th> <th style="background-color: #d3d3d3;">Maximum Daily Dose</th> </tr> </thead> <tbody> <tr> <td>Seizures</td> <td>3 divided doses</td> <td>Maximum dose of 600 mg/day</td> </tr> <tr> <td>FM</td> <td>2-3 divided doses</td> <td>300 mg/day within 1 week; Maximum 450 mg</td> </tr> <tr> <td>PHN</td> <td>2-3 divided doses</td> <td>300 mg/day within 1 week; Maximum 600 mg</td> </tr> <tr> <td>DPN pain</td> <td>2 divided doses</td> <td>300 mg/day within 1 week</td> </tr> <tr> <td>SCI pain</td> <td>2 divided doses</td> <td>300 mg/day within 1 week; Maximum 600 mg</td> </tr> </tbody> </table>	Indication	Dosing Regimen (Doses/Day)	Maximum Daily Dose	Seizures	3 divided doses	Maximum dose of 600 mg/day	FM	2-3 divided doses	300 mg/day within 1 week; Maximum 450 mg	PHN	2-3 divided doses	300 mg/day within 1 week; Maximum 600 mg	DPN pain	2 divided doses	300 mg/day within 1 week	SCI pain	2 divided doses	300 mg/day within 1 week; Maximum 600 mg
Indication	Dosing Regimen (Doses/Day)	Maximum Daily Dose																		
Seizures	3 divided doses	Maximum dose of 600 mg/day																		
FM	2-3 divided doses	300 mg/day within 1 week; Maximum 450 mg																		
PHN	2-3 divided doses	300 mg/day within 1 week; Maximum 600 mg																		
DPN pain	2 divided doses	300 mg/day within 1 week																		
SCI pain	2 divided doses	300 mg/day within 1 week; Maximum 600 mg																		
<b>Savella</b> (milnacipran)  tablets, titration pack	Management of fibromyalgia	Recommended dose is 100 mg/day (50 mg twice daily). Dosing should be titrated according to the following schedule: <b>Day 1:</b> 12.5 mg once <b>Days 2-3:</b> 25 mg/day (12.5 mg twice daily) <b>Days 4-7:</b> 50 mg/day (25 mg twice daily) <b>After Day 7:</b> 100 mg/day (50 mg twice daily)  Based on individual patient response, the dose may be increased to 200 mg/day (100 mg twice daily). Doses above 200 mg/day have not been studied																		

## **CLINICAL RATIONALE**

### **Fibromyalgia (FM)**

Nonpharmacological therapy should be first-line therapy and then if there is a lack of effect, therapy should be individualized according to patient need, which may include pharmacological therapy. Pharmacologic therapies include: duloxetine, milnacipran, tramadol, pregabalin, and, cyclobenzaprine. Strength of recommendation for all these options is weak.<sup>27,30</sup> A review (2015) suggests pharmaceuticals (e.g., pregabalin, duloxetine, milnacipran) will provide clinically meaningful improvement without any major adverse events for a relatively small subset of patients only. In many other patients, the benefits do not outweigh the adverse effects, while the remainder do not experience any symptom improvement or even get worse.<sup>27,31</sup>

Pharmacological therapy should be guided by predominant symptoms that accompany pain. All patients should have a good therapeutic trial of a low-dose tricyclic compound (e.g., cyclobenzaprine, amitriptyline, or nortriptyline). Patients with comorbid depression or fatigue should next try a serotonin norepinephrine reuptake inhibitor (SNRI). Patients with comorbid anxiety or sleep issues should next try a gabapentinoid. It is often necessary to use several classes of drugs together. Use of opioids is discouraged. Nonsteroidal anti-inflammatory drugs (NSAIDs) and acetaminophen can be used to treat comorbid peripheral pain generators.<sup>26</sup>

Tramadol may be used in patients who require additional pain relief on a temporary basis for exacerbations or for patients who have inadequate pain control with other therapies.<sup>32</sup>

### **Neuropathic Pain**

For patients with diabetic neuropathy, an antidepressant (e.g., amitriptyline, duloxetine, venlafaxine) or anticonvulsant (e.g., pregabalin) is recommended as initial therapy. Available evidence suggests these agents have similar modest benefit, though few high-quality comparative trials have been done. Among these options, the preference is to start with amitriptyline, particularly in younger healthier patients. Patients who fail to improve with a reasonable trial of one of these agents can be switched to monotherapy with another agent. For patients who do not improve on one drug, suggest combination therapy employing two drugs from different medication classes as the next step in the treatment paradigm. For patients who are unable to tolerate any of these drugs, alternative treatments include capsaicin cream, lidocaine patch, alpha-lipoic acid, isosorbide dinitrate topical spray, and transcutaneous electrical nerve stimulation.<sup>33</sup>

A meta-analysis (2015; 225 RCTs) evaluated pharmacotherapy for treatment of neuropathic pain (including peripheral diabetic neuropathy). Studies published in peer-reviewed journals reported greater effects than did unpublished studies. Trial outcomes were generally modest: combined NNTs (50% pain relief) were 6.4 for SNRIs, mainly including duloxetine (9 of 14 studies); 7.7 for pregabalin; 7.2 for gabapentin, and 10.6 for capsaicin high-concentration patches. NNTs were lower for tricyclic antidepressants (TCA), strong opioids, tramadol, and botulinum toxin A, and undetermined for lidocaine patches. Based on grade, final quality of evidence was moderate or high for all treatments apart from lidocaine patches; tolerability and safety, and values and preferences were higher for topical drugs; and cost was lower for TCAs and tramadol. These findings permitted a strong recommendation for use and proposal as first-line treatment in neuropathic pain for TCAs, SNRIs, pregabalin, and gabapentin; a weak recommendation for use and proposal as second line for lidocaine patches, capsaicin high-concentration patches, and tramadol; and a weak recommendation for use and proposal as third line for strong opioids and botulinum toxin A. Topical agents and botulinum toxin A are recommended for peripheral neuropathic pain only.<sup>29</sup>

Several societies and associations have strong recommendations for TCAs, gabapentin, pregabalin, and SNRI antidepressants (duloxetine [most studied], venlafaxine) as first-line therapies.<sup>28</sup>

Dworkin et al.<sup>18</sup> states that most randomized controlled trials of chronic neuropathic pain have examined only two pain syndromes, diabetic peripheral neuropathy and postherpetic neuralgia. These authors suggest that while the applicability of the results of clinical trials for one chronic neuropathic pain syndrome to others cannot be determined, most of the first-line therapies have been tested with multiple types of neuropathic pain and have shown similar results<sup>18</sup>

Generally, guidelines and reviews on treatment of neuropathic pain have not been consistent regarding their placement of anticonvulsants as first-, second-, or third-line treatment. Some guidelines and reviews recommend pregabalin and gabapentin [off-label] as first- or second-line treatment. Carbamazepine and lamotrigine [both off-label] have been considered second- or third-line treatments for neuropathic pain. TCAs (e.g. amitriptyline) are often recommended as a first-line treatment for neuropathic pain.<sup>9-23</sup>

American Academy of Neurology (AAN) recommendations for treatment of painful diabetic neuropathy include pregabalin (level A evidence, established as effective); and gabapentin, sodium valproate, venlafaxine, duloxetine, amitriptyline, dextromethorphan, maprotiline, tramadol, oxycodone, capsaicin, isosorbide dinitrate, electrical stimulation, percutaneous nerve stimulation (level B evidence, considered probably effective).<sup>7</sup>

A review (2010) suggests primary agents for treatment of painful diabetic neuropathy include TCAs, anticonvulsants, SNRIs, opiates, and topical medications. Although complete relief is ideal, pain reduction of only 30 to 50 percent can be expected in most patients taking maximal doses of medication. TCAs (amitriptyline, nortriptyline) are recommended as first-line therapy for painful diabetic neuropathy in appropriate patients. If TCAs are contraindicated, newer anticonvulsants (gabapentin, pregabalin) are considered. SNRIs may be used if first line agents are unsuccessful.<sup>8</sup>

Guidelines<sup>18,22</sup> consider TCAs, gabapentin, pregabalin, or tramadol, as effective first-line medications for treatment of neuropathic pain associated with spinal cord injury; lamotrigine and opioids may be effective in some patients.<sup>18,22</sup> Guidelines from the European Federation of Neurological Societies (EFNS), American Association of Clinical Endocrinologists (AACE), and the AAN/Neuromuscular and Electrodiagnostic Medicine/Physical Medicine and Rehabilitation recommend both pregabalin and gabapentin as first line treatment for peripheral neuropathy (included diabetic peripheral neuropathy, and post herpetic neuralgia).<sup>22,24,25</sup> The guidelines consider both gabapentin and pregabalin to be equal in efficacy and one is not preferred over the other.<sup>22,25</sup>

## **Seizure Disorders**

According to guidelines from the American Academy of Neurology (AAN)/American Epilepsy Society (EPS), the National Institute for Clinical Excellence (NICE), and the International League Against Epilepsy (ILAE) the initial choice of an antiepileptic drug (AED) is dependent on the seizure type and the individual patient characteristics.<sup>3-6</sup>

## **Safety**

Pregabalin has the following contraindication:<sup>1</sup>

- Known hypersensitivity to pregabalin or any of its components

Milnacipran has the following contraindication:<sup>2</sup>

- Do not use MAOIs intended to treat psychiatric disorders with milnacipran or within 5 days of stopping treatment with milnacipran. Do not use milnacipran within 14 days of stopping an MAOI intended to treat psychiatric disorders. In addition, do not start milnacipran in a patient who is being treated with linezolid or intravenous methylene blue.

Milnacipran has the following black box warning:<sup>2</sup>

- Increased risk of suicidal ideation, thinking, and behavior in children, adolescents, and young adults taking antidepressants for major depressive disorder (MDD) and other psychiatric disorders
- Milnacipran is not approved for use in pediatric patients

## REFERENCES

1. Lyrica prescribing information. Pfizer/Parke-Davis. December 2016.
2. Savella prescribing information. Forest Pharmaceuticals, Inc. December 2017.
3. French JA, Kanner AM, Bautista J, et al. Efficacy and tolerability of the new antiepileptic drugs I: Treatment of new onset epilepsy. *Neurology* 2004;62:1252-1260.
4. French JA, Kanner AM, Bautista J, et al. Efficacy and tolerability of the new antiepileptic drugs II: Treatment of refractory epilepsy. *Neurology* 2004;62:1261-1273.
5. National Institute for Clinical Excellence (NICE), guidelines 2012. Accessed 10.29.2012
6. International League Against Epilepsy (ILAE) evidence review AEDs 2013. *Epilepsia* 2013;54(3):551-563.
7. Bril V, England J, Franklin G, et al. Evidence based guideline: Treatment of painful diabetic neuropathy. *Neurology*. 2011;76:1758-1765.
8. Lindsay T, Rodgers B, Savath V, Hettinger K. Treating diabetic peripheral neuropathic pain. *Am Fam Physician*. 2010;82(2):151-158.
9. Boulton AJM, Vinik AI, Arezzo JC, et al. Diabetic neuropathies: a statement by the American Diabetes Association. *Diabetes Care*. 2005;28:956-62.
10. Boulton AJM, Malik RA, Arezzo JC, Sosenko JM. Diabetic somatic neuropathies. *Diabetes Care*. 2004;27:1458-86.
11. American Diabetes Association. Standards of Medical Care in Diabetes – 2009. *Diabetes Care*. 2009;32(suppl 1):S13-S61.
12. Rodbard HW, et al. for the AACE Diabetes Mellitus Clinical Practice Guidelines Task Force. American Association of Clinical Endocrinologists Medical Guidelines for Clinical Practice for the Management of Diabetes Mellitus. *Endocrine Practice*. 2007;13(suppl 1):3-68.
13. Argoff CE, Backonia MM, Belgrade MJ, et al. Consensus guidelines: treatment planning and options. *Mayo Clin Proc*. 2006;81(4 suppl):S12-S25.
14. Dubinsky RM, Kabbani H, El-Chami Z et al. Practice Parameter: Treatment of postherpetic neuralgia. An evidence-based report of the quality Standards Subcommittee of the American Academy of Neurology. *Neurology*. 2004;63:959-65.
15. Wiffen P, Collins S, McQuay H, et al. Anticonvulsant drugs for acute and chronic pain. Cochrane Database of Systematic Reviews. 2005, Issue 3. Art. No.: CD001133. DOI: 10.1002/14651858. CD001133.pub2.
16. Wiffen PJ, McQuay HJ, Edwards JE, Moore RA. Gabapentin for acute and chronic pain. Cochrane Database of Systematic Reviews. 2005, Issue 3. Art. No.: CD005452. DOI: 10.1002/14651858. CD005452.pub2.
17. Wiffen PJ, McQuay HJ, Moore RA. Carbamazepine for acute and chronic pain. Cochrane Database of Systematic Reviews. 2004, Issue 3. Art. No.: CD005451. DOI: 10.1002/14651858. CD005451.pub2.
18. Dworkin RH, O'Connor AB, Backonja M, et al. Pharmacologic management of neuropathic pain: evidence-based recommendations. *Pain*. 2007;132(3):237-51.
19. Irving GA. Contemporary assessment and management of neuropathic pain. *Neurology*. 2005;64(suppl 3):S21-S27.
20. Clinical Knowledge Summaries (CKS, United Kingdom 2008). Diabetes Type 2. Accessed October 1, 2009.
21. Wong M, Chung J, Wong T. Effects of treatments for symptoms of painful diabetic neuropathy: systematic review. *BMJ*. 2007;335:87-97.

22. Attal N, Cruccu G, Baron R, Haanpaa M, et al. EFNS guidelines on pharmacological treatment of neuropathic pain; 2010 revision. *European Journal of Neurology*. 2010;17:1113-1123.
23. National Institute for Clinical Excellence (NICE). Type 2 Diabetes. Clinical Guideline 87. May 2009. Available at: <http://www.nice.org.uk/nicemedia/pdf/CG87NICEGuideline.pdf>. Accessed October 1, 2009.
24. AAN/AANEM/AAPMR guideline diabetic neuropathy 2011. Accessed 10.7.2013 @ <http://www.ncbi.nlm.nih.gov/pmc/articles/PMC3100130/>
25. AACE guidelines diabetes management 2011. Accessed 10.7.2013 @ <https://www.aace.com/files/dm-guidelines-ccp.pdf>
26. Clauw D. Clinical crossroads: FM- a clinical review. *JAMA*. 2014;311(15): 1547-1555
27. Häuser W, Walitt B, Fitzcharles M, Sommer C. Review of pharmacological therapies in fibromyalgia syndrome. *Arthritis Res Ther* 2014;16;201:<http://arthritis-research.com/content/16/1/201>.
28. Gilron I, Baron R, Jensen T. Neuropathic pain: Principles of diagnosis and treatment. *Mayo Clin Proc*. 2015;90(4):532-545.
29. Finnerup N, Attal N, Haroutounian S, McNicol E. Pharmacotherapy for neuropathic pain in adults: a systematic review and meta-analysis. *Lancet Neurol* 2015; 162–173.
30. *Annals of Rheumatic Disease*. 2016;0:1–11.
31. Fibromyalgia: A Critical and Comprehensive Review. *Clinical Reviews in Allergy Immunology*. 2015; 49:100–151.
32. Up to Date: Treatment of fibromyalgia in adults not responsive to initial therapies. Last Updated 8/9/2017. Accessed 1/23/18
33. Up to Date: Treatment of diabetic neuropathy. Last Updated: 9/20/2017. Accessed 1/23/18.

## **Fibromyalgia Agents (Lyrica®/Savella®) Step Therapy and Quantity Limit**

### **OBJECTIVE**

The intent of the Fibromyalgia Agents (Lyrica/Savella) Step Therapy (ST) program is to encourage the use of cost-effective generic medications for treatment of fibromyalgia before use of Lyrica or Savella. The program allows use of Lyrica or Savella when the patient has had prior use of generic duloxetine, amitriptyline, nortriptyline, desipramine, imipramine, gabapentin, cyclobenzaprine, venlafaxine, or tramadol. In addition, the program accommodates use of Lyrica for the treatment of seizure disorders. Requests for Lyrica or Savella will be reviewed when patient-specific documentation has been provided.

### **TARGET AGENTS**

**Lyrica®** (pregabalin)

**Savella®** (milnacipran)

### **PRIOR AUTHORIZATION CRITERIA FOR APPROVAL**

**Lyrica** will be approved when ANY ONE of the following is met:

1. The patient has a diagnosis of a seizure disorder  
**OR**
2. The patient's medication history includes use of another anticonvulsant medication  
**OR**
3. The patient's medication history includes use of generic duloxetine, amitriptyline, nortriptyline, imipramine, desipramine, cyclobenzaprine, venlafaxine, gabapentin, or tramadol in the past 90 days  
**OR**
4. The patient has a documented intolerance, FDA labeled contraindication, or hypersensitivity to one of the prerequisite agents listed above

**Savella** will be approved when the following are met:

1. The patient's medication history includes use of generic duloxetine, amitriptyline, nortriptyline, imipramine, desipramine, cyclobenzaprine, venlafaxine, gabapentin, or tramadol in the past 90 days  
**OR**
2. The patient has a documented intolerance, FDA labeled contraindication, or hypersensitivity to one of the prerequisite agents listed above

**Length of Approval:** 12 months

NOTE: If Quantity Limit program also applies, please refer to Quantity Limit documents.



## Step Therapy Supplement

This program applies to FlexRx Closed, FlexRx Open, GenRx Closed, GenRx Open, Health Insurance Marketplace, FocusRx and KeyRx formularies.

Please note, this does not include or apply to quantity limit questions.

### **STEP THERAPY SUPPLEMENT OBJECTIVE**

The intent of the Step Therapy Supplement is to provide additional questions, to ensure compliance to MN Statute 62Q.184. These questions will apply if the step therapy component within a Prior Authorization or Step Therapy program is not able to be approved.

### **CONDITIONS FOR APPROVAL**

The requested agent will be approved when ONE of the following are met:

1. The patient is currently being treated with the requested agent as indicated by ALL of the following:
  - a. A statement by the prescriber that the patient is currently taking the requested agent  
**AND**
  - b. A statement by the prescriber that the patient is currently receiving a positive therapeutic outcome on requested agent  
**AND**
  - c. The prescriber states that a change in therapy is expected to be ineffective or cause harm
- OR**
2. The patient's medication history include the required prerequisite/preferred agent(s) as indicated by:
  - a. Evidence of a paid claim(s) within the past 999 days  
**OR**
  - b. The prescriber has stated that the patient has tried the required prerequisite/preferred agent(s) in the past 999 days AND the required prerequisite/preferred agent(s) was discontinued due to lack of effectiveness or an adverse event
- OR**
3. The prescriber has provided documentation that the required prerequisite/preferred agent(s) cannot be used due to a documented medical condition or comorbid condition that is likely to cause an adverse reaction, decrease ability of the patient to achieve or maintain reasonable functional ability in performing daily activities or cause physical or mental harm

**Length of Approval:** As per program specific criteria